
IlEM 
NO. 

1 

2 

7 
8 
10 
11 

12 

18 

20 

21 
22 
28 

31 
32 .. 
35 
36 

1714699 
216-3010L 

1714699 
216-3010L 

HYDRO-GEAR 
PART NO. QTT DESI:7tIPlla.. 

70217 1 ASSEMBLY. L H HOUSING 
1 L H HOUSING 
1 DISC, THRUST 1-1/8 DD 
1 BEARING. NEEDLE seEl+12 
1 BEARING. BALL 25MIA X 52WM 
1 BEARING. NEEDLE - 5CH 1012 
1 SEAL, OIL .984 X 1.5 X .25 
2 CAP SCREW. 1/4-20 X 1.0 
1 GASKET. ALTER BASE 
1 BASE, OIL FlL TER 

628711 1 ASSEMBLY. R H HOUSING 
1 HOUSING, R H llRANSAXLE 
1 BOLT, RIB NECK 5/18-18 
1 WASHER, RUBBER 5/8 OIl x .;51 J ID X .04 
1 BEARING. NEEDLE SCE1+12 
1 BEARING. BALL 25MIA X SlWM 
1 flEARING. NEEDLE - SCH 1012 
1 SEAL, all ,884- x 1.5 X .25 

44782 2 QL SEAL, .984 X 1.5 X .25 
50070 1 <lUAD RING 
44920 1 GASKET. ALTER BASE 
70210 1 ASS"(. FILTER BASE 

2 CAP S~EW. '{4-2D X 1 
1 CASKET, ALTE BASE 
1 BASE, OIL FlL TER 

828711 1 PINION ASSElA8LY 
1 BEARING BALL, 2SMIA X 42WM X 9MW 
1 PINION, 1ST DRI'IEN 

828n 1 BRAKE SHAFT ASSEIABLY 
1 SHAFT, BRAKE 
2 BEARING, BALL .82 X 1.38 X .43 
1 ~~j I~;,T 1 

70218 2 il!--" 1 HORN 
1 I ID <':{ SrIffJ 
1 • 1.63 .08 H 
1 • 2.0B X .09 HT 
1 
1 RING, 

44805 2 WASHER, 1.0 X 1.63 X .08 HT 
4480B 2 WASHER, 1.0 X 2.06 X .09 HT 
7ODS4 1 ASSY, INPUT 

1 BEARING. BALL .62 X 1.38 X .43 
1 BEARING. BALL IflMW X 35WIA X llWIA 
1 PINION, INPUT 18T 
1 SHAFT, INPUT 
2 BUSHING, THRUST 
1 RETAINING RING 
1 Vr1RE RETAINING RING 

4480D 2 BEARING. RETAINER 
50318 2 <lUAD RING 
62589 , BRAKE YOKE ASSENBL Y 

1 "1OKE. BRAKE 
1 Ba..T. SQ HD 5/18-24 

50130 1 ARM. BRAKE 
+4134 1 PLATE, PUa< 

"-

nEW 
NO. 

37 
3B 
39 

•• 41 
42 
43 
45 •• 
47 
49 

62 
83 
6+ 
65 

87 
88 
•• 
70 
71 
72 
73 
7+ 
711 
n 
78 
711 
80 
81 
82 
OJ 
84 
811 
87 
89 
90 
91 
92 
95 
102 
103 
123 
124 
125 
128 
128 ,.. 

...... ./ .-./ 

78 - CREI.SE 
80 - SE.o'l.ANT 
90 - ~W-50 Il L 
102 - SEAL KIT 

r, 11, .... _ 

P.l af 2. 7D20D-S12 

HYDRO-GEAR 
PART NO. QTY DESCRIPTION 

4413.2 2 PUCK, BRAKE 
44130 1 WASHER. 7/91Jl x 7/1& X .060 HT 
44142 1 NUT. SLOTTED HEX 

44101 1 PIN. COTTER 
44127 2 PIN. BRAKE ACTUAllNG 
441 .... , ~Y. HI-PRO 3/16 X 5/8 
2.3711 , SPACER 
44090 1 DISC. BRAKE 
44300 1 BOLT. 1/4-20 X 2 ..... , , BOLT. 1/4-20 X 1 W/NYLOK GRS 
70251 1 DIFFERENTIAL ASSEWBLY 

2 GEAR, 1ZT DIFFEREN TlAl 
S GEAR. 10T PLANET DIFFERENTIAL 
8 SPACER, DiffERENTIAL 
J SPACER, SHAFT 
1 DIFFERENTIAL END CAP 
3 Ba..T, 3/8-24 x 4.5 GDS 
3 NUT, HEX LOCK 3/8-24 GIlB 
3 SHAFT. DIFFERENllAl.. 
1 GEAR. 6DT DIFFERENllAL 

44843 1 WASHER, WA I'E 
44757 2 PIN, 00'1£1... 
44778 1 GEAR, REDUCllCN 14T-J8T 
70051 1 FINAL DRII'E PINION ASSEMBLY 

1 GEAR 38T 
1 GEAR 12T 

4+779 1 SHAFT. JAa< 
..... 751 1 a-RING 
44795 2 WASHER, fL 5/810 X 1-1/4 X .05 
44794 , WASHER, fL 7/810 X 1-1/200 HT 
44827 2 BOLT. HEX HD 5/16-18 X :>-1~ 
4301Il 4 HEX NUT 5/1&-18 
50868 11 TORX HEAD SCREW. 5/16-18 
45089 7 CAP SCRE~EX 5/16-18 X I QR5 
447116 1 BOLT. SHO ER 
44788 1 ARW. FREE'tIHEEL ACTU"llNG 
447Bl 2 SEAL. QL .825 X 1.0 X .2.5 
50416 1 GREASE (10 OZ. TUBE) 
50028 , SEALANT 
43084 1 BOLT. HEX 5/16-18 X 1-3/4 <lR 5 
... 20 3 BOLT. 5/18-18 X 4-1/:1. GR S 
5DSBII 2 1/214 BEADED goo g/16 SAE F'lTTlNG 
5DS91 , 1/2" BEADED 9/15 SAE STRAIGHT 
50692 1 1/2- BEADED 90° 7 /B ~ fiTTING 
50594 2 1/2' PUSH-ON HOSE, 11-3/4" LONG 
flD6g& 1 SPIN-ON FILTER, BYPASS 

OU. lOW-50 OIL 
BOU-I OL - 258 , BDU-1OL-258 
2003018 1 AI Nil. .,."RE RETAINING 
000511G-5600 1 PUJGo STRAIGHT THREAo 
70052 1 SEAL. KIT 
50160 1 WASHER 
50405 2 a RING 
flD&IID • PI Nal CLAIAP 
~ ..... , EXTENSION SPRING 
70110 1 FITllNG-ORING ASSEMBLY 
501122 , BRACKET. BRAKE RETURN SPRING 
501166 2 SPRING. SHORT 

P.2 af 2. 70209-S12 


